Section: 10

Washer Parts

13

Part # 8533-102-001 11/20



SWD Accessories T-750

Key Description Part Number Qty
& Hose, Water Supply 5/8” I.D. x 48" 9990-027-013 2
* Washer, Inlet Hose (furnished) 8641-242-000 2
& Strainer, Inlet Hose (furnished) 9565-003-001 1
* Sealing compound 8538-151-002 1
& TORX#20 8545-051-002 1
* Flow Restrictors (in dispenser ) 9475-002-003 3
& Battery 3V Lithium (used on Control PCB) 8612-001-001 1
* OPL Bearing & Seal Kit 9732-219-007 1
& Mode Light Support 9635-022-001 1

Wiring Harnesses Parts

Key Description Part Number 014
1 Add Bleach Light, (Wiring Harness included) 9794-001-001 1
2 Wiring Harness, Door Lock P15/P4 9627-816-003 1
3 Wiring Harness, Optional Relay Board (Soap Injection) 9627-835-001 1
* Wiring Harness, Optional Relay Board to Soap Injection terminal block 9627-799-001 1
4 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
5 Data Cable 9806-015-002 1
6 Wiring Harness P20/P21 9627-818-002 1
7 Wiring Harness P8/P16 9627-819-001 1
8 Wiring Harness Water Valve/P19 9627-795-004 1
9 Wiring Harness LED PCB 9627-821-001 1
& Wire Yellow Jumper (water valve) 8220-123-001 1
* Harness Power Terminal Block 9627-747-003 1
10 Harness-Extention, Transformer 9627-826-001 1
12 Harness-P5/Pressure Switch 9627-807-002 1
& Circuit Breaker 7 AMP 5198-211-002 1
* Wiring label-schematic 9506-800-001 1

134 Part # 8533-102-001 11/20



10

135

Part # 8533-102-001 11/20




WNS 750 Rear View Access Parts Group

Part #

Key Description Part Number Qty
1 Drive Motor, 3 Phase (Inverter duty) 9376-329-001 1
2 | Rod, Motor Mtg 9497-222-004 1
3 Motor Bushing (Rubber) 9053-082-001 2
* Clamp-Worm, 316SS, 1.5" 8654-117-019 2
4 Spring, Belt Tension 9534-151-000 1
* Chain, Belt Tension 9099-012-003 1
* Bolt, Eye (1/4"-20x21/2") 9545-055-001 1
* Nut, 1/4 Elastic Stop 8640-414-003 1
B3 Pulley, Motor 9453-179-001 1
* Bushing-split taper 9053-077-001 2
gk Screw-Motor pulley 1/4 20x1 9545-018-024 1
5 Pulley, Driven 9453-173-002 1
* Screw 5/8-11x2" 9545-060-004 1
* Lockwasher 5/8" 8641-582-018 1
* Washer, Flat 5/8x2 1/4” 8641-581-032 2
6 | Drive Belt 9040-076-008 2
7 Channel, Rear 9081-180-001 1
* | Screw 9545-008-026 4
* | Nut, Spring 8640-399-004 4
* Hose, Overflow to drain 9242-449-003 1
* Clamp, Hose overflow to drain 8654-117-018 2
8 Hose, Overflow Vent Top 9242-463-005 1
B3 Clamp, Hose Vent 8654-117-008 1
9 Vacuum Breaker ALL 9610-001-001 1
10 | Bracket, Vacuum Breaker 9029-275-001 1
* Vacuum Breaker Cap 0935-135-002 *
11 | Screw, 12B x 1/2 9545-008-026 2
12 | Screw, 10ABX x 1/2 9545-048-001 2
* Plastic Plug 7/8" Electrical Connection 9456-041-006 1
13 | Panel Assy., Back 9454-928-001 1
* Screw Panel Mtg.#10Bx1/2" 9545-008-026 11
* Screw Panel Mtg.#1/4Bx3/4" 9545-030-002 3
* | Nut, Spring 8640-399-004 8
14 | Hose, Pressure Switch 9242-175-008 1
B3 Clamp, Pressure Switch Hose 8654-117-015 1
* | Anchor-wire tie 9004-007-001 1
23 Strap-tie adjustable 9544-040-001 1
15 | VFD Delta “E” drive 208-240 volt 9375-028-025 1
16 | Braking resistors (160 ohm) 9483-004-003 2
17 | Bracket assembly (drive mounting) 9985-119-002 1
B3 VFD, MS300, V4 9375-036-019 1
* Data Cable, MS300, V4 9806-026-003 1

136 Part # 8533-102-001 11/20




15 17

137

Part # 8533-102-001 11/20



138 Part # 8533-102-001 11/20



Cabinet and Front Panel Group

Description Part Number (014
* | Panel, Right Side-Painted 9989-574-002 1
* Panel, Left Side - Painted 9989-575-002 1
* | Strap assy-studs 9966-017-001 2
* | Strap assy-studs 9966-019-001 2
* | Shim-Side Panels 9552-046-001 2
* | Nut-hex 1/4-20unc,2b 8640-414-006 10
1 Panel Assy, Front 9989-579-001 1
3 Bumper Loading Door 9051-055-001 1
4 | Screw, 10bx1 3/4 9545-008-014 6
* | Washer Finish 8641-585-001
* | Nut, Spring-To Front Panel 8640-399-004 10
5 Label, Door Opening, Black 8502-757-001 1
6 | Label, Risk of Injury, Black 8502-759-001 1
7 | Nameplate Decal, Control Panel, Black 9412-234-001 1
8 Button, Push Control, Black 9035-062-003 1
10 | Panel Top, Front, Painted 9989-576-002 1
* | Screw, Hex, #10B x 1/2 9545-008-026 12
* Cover Top Rear 9074-367-001
* | Screw, Hex, #10B x 1/2 9545-008-026 4
11 | Lock-Run/program w/harness 8650-027-001
12 | Soap Dispenser Assembly, Complete (Does not include lid) 9807-087-001 1
* | Soap Box mounting Gasket 9206-425-001 1
13 | Lid Assembly soap box 9987-104-001 1
* | Lid screws #10-32x1/2 SS 9545-012-017 2
& Nut Hex Elasticstop #10-32 SS 8640-413-006 6
* Bracket Soap box mounting 9029-122-002 1
* | Softener siphon tube (plastic) 9574-252-002 1
* | Flow restictors 9475-002-003 3
14 | Label, Dispenser Instructions, Black 8502-756-001 1
15 | Door, Lower Service 9108-137-001 1
16 | Handle, Lower Service Door 9244-086-003 1
17 | Screw, 10bx 1 3/4 9545-008-014 4
6

Washer Finish

8641-585-001

Part # 8533-102-001 11/20

139



140

Cylinder, Seals & Bearings Part # by Model

Key Description T-750 QTY
1 | Bearing Kit (Includes #2-11G) 9732-219-007 1
* | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 1
2 | Housing, Bearing 9241-181-004 1
3 | Bearing, (Small) 9036-159-006 1
4 | Bearing, Front (Large) 9036-159-005 1
5 | Spacer, Bearing 9538-170-001 1
6 | Ring, Bearing Retainer 9487-238-004 1
8 | Seal, Primary V85A 9532-140-007 1
9 | Seal, Secondary V140A 9532-140-008 1
10 | Ring, Seal Mounting 9950-052-001 1
11 | Tub Back Mating Ring 9487-261-004 1

11G | Mating Ring Guard Shield 9487-266-001 1
12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from inside Tub 9545-059-004 6
13 | Washer, Flat 8641-581-034 6
14 | Screw-Hex Cap, 3/4"-10 x 3" (Bearing Housing to Frame) 9545-057-002 6
15 | Washers Spherical 3/4 (Male half) (Bearing Housing to Frame) 8641-588-001 6
16 | Washers Spherical 3/4 (Female half) (Bearing Housing to Frame) 8641-588-002 6
17 | Nut 3/4"-10 (Bearing Housing to Frame) 8640-418-003 6
18 | Pulley, Driven 9453-173-002 1
* | Tolerance Ring 9487-234-004 1
* | Screw, 5/8"-11 x 2" 9545-060-004 1
19 | Washer-Flat .675x2-1/2x1/4 8641-581-032 1
20 | Lockwasher-Exttooth, 5/8 8641-582-018 1
21 | Bolt, 5/8-11x1 1/2 9545-060-004 1
22 | Tub & Cylinder Assy 9869-036-001 1
23 | Cylinder Assy 9848-136-002 1
* | Tub Front 9974-011-002 1
* | Gasket, Tub Front 9206-421-002 1
* | Ring Assy, Tub Mtg-Front Clamp 9950-055-001 1
* | Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 1
* | Nut 3/8™-16 8640-415-001 1

Part # 8533-102-001 11/20




19,20,21
14,15,16,17

141

Part # 8533-102-001 11/20



142

Door Lock Assembly (continued)

Key Description

Part Number

Qty

33 | Lock Assy, Complete (#1-22)(includes #1 thru #22) 9885-031-001 1
1 Plate Assy, Door Lock 9982-346-001 1
2 | Washer, Flat 8641-581-030 1
3 Actuator, Latching Switch 9008-005-001 1
4 Pawl, Locking 9732-346-002 1
5 Washer, Spring 8641-569-003 1
6 Ring, Retaining 9487-200-004 1
7 Bracket Switch 9029-163-001 1
8 Nut, Hex 10-32 UNF 8640-413-002 2
9 Spring, Actuating 9534-364-002 1
10 | Screw, Hx. 10-32 x 1" 9545-012-020 1
11 | Nut, Elastic Stop 10-32 8640-413-004 2
12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8" 9545-020-001 2
18 | Nut, Twin 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40x 1 1/8" 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
i Shim, Door Lock, Thin 9552-037-001 AR
* Screw, Lock mtg 1/4"-20 x 3/4" 9545-018-014

& Lockwasher 1/4” Ext tooth 8641-582-007

18

Part # 8533-102-001 11/20




Gear Motor Door Lock Assembly

Key Description T-750 QTY
* | Actuator Assembly (Includes 1-10, Rod NOT included) 9892-017-002 1
1 | Bracket Assy, Slide Lock Actuator 9985-199-001 1
2 | Bracket Assy, Slide - Unlock 9985-196-001 1
3 | Bracket Slide Lock 9029-278-001 1
4 | Spacer, Plastic 9538-157-021 4
5 | Arm - Door Lock 9001-063-001 1
6 | Thermoactuator - Door Lock Relay 24v 9586-001-003 2
7 | Spring - Extension 9534-350-001 1
8 | Motor & Gear Assembly 24v 9914-137-014 1
9 | Screw -Hxwshrhdslsems, 6-32 x 3/16 9545-044-003 6
10 | Cross Recessed PAn Hd Tapping screw 9545-031-011 4
11 | Screw Pnhdcr, 10-32 UNFx0 .75 9545-012-029 4
* Rod, Door Lock 9497-231-001 1
* | Harness, Door Lock/Drain, P17 9627-816-003 1

Part # 8533-102-001 11/20

143



144

Large Door & Hinge Group

Key Description T-750 QTY
1 Door Hinge Assembly (mounts to tub front) 9955-031-001 1
& Door Assembly Complete 9960-310-001 1
2 Door Ring 180 degree large hinge 9487-275-001 1
3 Door Gasket 9206-431-001 1
4 Door Glass Window 9635-020-001 1
& Red Wire (Door Close Switch) 8220-063-028 1
* Black Wire (Door Close Switch) 8220-063-029 1
5 Switch, Door Hinge Close (Plunger) 9539-492-001 1
6 Top Door Hinge Leaf 9845-006-001 1
7 Bottom Door Hinge Leaf 9845-007-001 1
8 Thrd Form Screw, Door Mtg 5/16" x 5/8” 9545-056-002 4
9 Screw, Loading Door Hinge Mtg 9545-014-009 3

(5/16" x3/4" ss)
9 Lock Washer, exttooth 5/16 8641-582-009 3
& Shim Large door 9552-043-001 1
* Gusset side panel RH 9210-128-003 1
& Gusset side panel LH 9210-128-002 1

Part # 8533-102-001 11/20




Key Description T-750 QTY
* Shaft Assembly-Loading Door (11-14) 9913-136-001 1
11 Shaft, Door Locking 9537-195-002 1
12 Cam, Locking 9095-051-001 1
13 Pin, Groove (1 1/4) 9451-181-005 1
14 Pin, Groove (3/4) 9451-181-004 1
15 Spring, Lock Cam 9534-360-002 1
16 Handle, Door 9244-091-001 1
17 Pin, Door Handle (groove) 9451-181-005 1

Part # 8533-102-001 11/20

145



146

Drain Valve Group Part # by Model

o De tia D
1 Valve, Drain (includes #2 thru #11 9379-202-002 1
2 Body, Valve (w/ball) 9064-072-001 1
3 Motor & Gear Train (complete) 9914-137-022 1
4 Plate, Motor Mtg 9452-538-001 1
5 | Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 | Screw 9545-054-001 1
8 | Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 | Pin, Main Drive 9451-196-001 1
12 | Kit - Seal Replacement 9732-327-001 1

9, 10, 11

Part # 8533-102-001 11/20




Water Inlet Valve Breakdown

2

Key Description Part Number QTY
* Valve, Water Inlet (includes 1 thru 6) - Invensys 9379-183-013 2
1 Screen, Inlet end of valve 9555-056-001 2
2 Coil Assy., 24 V Invensys 9089-017-004 2
3 Diaphragm Invensys (EPDM) 9118-049-003 2
4 Guide, Solenoid Invensys 9211-021-002 2
5 Armature Invensys 9015-008-001 2
6 Spring, Armature Invensys 9534-298-001 2

Part # 8533-102-001 11/20

147



148

Chassis and Drain Part # by Model

Key  Description T-750 QTY
1 Base Assy,Frame 9945-144-002 1
2 Outer Tub Assy 9930-171-001 1
* Tub & Cylinder Assy 9869-036-001 1
3 Tub Front 9974-011-002 1
* Gasket, Tub Front 9206-421-002 1
4 Ring Assy, Tub Mtg-Front Clamp 9950-055-001 1
5 Bolt, Top Front Ring 3/8"-16 x 3" 9545-029-009 1
6 Nut 3/8"-16 8640-415-001 1
7 Bolt, 1/2" -13 x 2” (Tub Mounting to Frame) 9545-017-013 2
8 Nut, Wizloc 1/2" x 13 8640-417-005 2
9 Washer, Flat 1/2" 8641-581-026 2
10 Hose, Tub to Drain Valve 9242-456-001 1
11 Clamp, Hose (Tub to Drain Valve) 8654-117-014 2
12 | Valve, Drain 9379-202-002 1
* Screw, Valve to Base 1/4ABx3/4 9545-030-002 2
* Washer, Flat 1/4 8641-581-018 4
13 Hose, Drain Valve to Tube 9242-457-001 1
& Clamp, Hose (Drain Valve to Tube 8654-117-014 1
14 | Tube Assy, Drain 9915-131-002 1
15 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 1
* Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 4
16 Hose, Overflow Tub To Drain Tube 9242-449-003 1
* Clamp, Hose 8654-117-018 1
& Tube, Suds overflow 9242-463-005 1
* Clamp, Hose 8654-117-008 2
17 Hose, Pressure switch 9242-175-008 1

Clamp, Hose 8654-117-015 1
18 | Injection Assy-Soap 9883-013-001 1
* Cap- Injector assembly 0935-127-001

Part # 8533-102-001 11/20




149

Part # 8533-102-001 11/20



150

Electrical Components, Control Trough

Key Description Part Number 014

1 Trough Assy,Controls 208-240 volt 9857-226-001 1

Trough only 9839-018-001 1

Transformer, Control (208/230/60 Hz In 24 VAC Out Volts) 8711-004-004 1

Wire Assembly, Red 28" 8220-062-025 2
& Screw, #10B x 1/2 9545-008-026 4
* Lockwasher Exttooth #10 8641-582-006 4
& Wire Assembly, BLK/BLU 8220-001-231 1
* Wire Assembly, BLK/RED 8220-001-230 1
3 Terminal Block Assy, POWER 9897-026-004 1

Screw, Mtg 8Bx1/2" 9545-045-012 2
& Harness-extention, Transformer 9627-826-001 1
* Screw, 8B x 1/4 9545-045-001 2
& Lockwasher-External Tooth, #10 8641-582-005 2
* Wire Assembly, P12, Red 7" 9631-381-018 1
4 PCB assembly Relay Main 9473-006-001 1

PCB support 3/8 edge Holding 9548-285-001 10
& Wiring Harness, Door Lock P15/P4 9627-816-003 1
* | Wiring Assembly Yel. 32" P14 & P13 8220-064-023 2
5 Wiring Harness, Drain, Thermo,Door Gear Motor P17 9627-820-002 1
6 Wiring Harness Water Valve/P19 9627-795-004 1
7 Wiring Harness P8/P16 9627-819-001 1
* Wiring Harness P20/P21 9627-818-002 1
8 | Sensor-Pressure Switch 9732-315-001 1
9 Harness Assembly, Pressure Switch 9627-807-002 1
10 | Wiring Harness-Main 9627-914-002 1
11 | Transformer 8711-010-003 1
12 | Optional Relay board 9473-007-001 1

6 7 12 8
4
1

11

Part # 8533-102-001 11/20




Electrical Components, Upper Channel

Key Description Part Number Qty
1 Terminal Block Assy, POWER 9897-033-002 1
* | Screw, Mtg 6ABx3/4" 9495-031-010 2
2 Strip, Terminal Marker 9558-025-001 1
3 Terminal, Lug-Solderless (Ground) 8652-134-001 1
& Screw, 10-32TTx1/2 Green (Control Trough) 9545-008-027
* Wiring Harness Power Terminal To VFD & Control Transformer and ground wire 9627-747-003 1
4 | VFD Delta drive 208-240 volt 9375-028-025 1
* Cable, Data Communication 9806-015-002 1
& Wiring Assembly Yel. 32" 8220-064-023 2
5 Braking resistors (160 ohm) 9483-004-003 3
& Wire Assembly-Jumper, BLK (Breaking Resistors) 8220-117-002 2
6 Circuit Breaker 1.5 AMP 5198-211-002 1
7 Terminal Block Assy, Injector 9897-032-002 1
8 Strip-termmarker 9558-028-002

Screw-pnhdtorx 4bx5/8 ss

9545-053-002

Part # 8533-102-001 11/20

151



152

Front Panel Control Group Part #

Part Number

Key Description

Qty

& Nameplate,Control Panel Black(one piece) 9412-234-001 1
1 PCB assembly Control /Display 9473-004-009 1
& Spacer Push button (Micro) 9538-192-001 1
* Retainer Push button (Micro) 9486-160-001 1
& Nut Hexelasticstop #4-40 8640-424-002 2
* Push button Control (coin) 9035-062-003 1
* Spacer Plastic #6x9/16 9538-157-018 5
* Nut Elasticstop #6-32 8640-411-002 4
& Nut-Hexkeps, #6-32 8640-411-003 1
2 Harness LEDPCB 9627-821-001 1
3 Harness Doorlock, Switches 9627-816-003 1
4 PCB assembly Mode lights 9473-005-001 1
* Spacer Plastic #6x9/16 9537-157-018 2
* Nut Hexkeps #6-32 8640-411-003 2
6 Door Locking Actuator 24 volts 9892-017-002 1

Hex Nuts (mounting gear motor to control) 8640-412-005 4

Battery 8612-001-001 1

Add Bleach Light (Wiring Harness included) 9794-001-001 1
9 Lock Run/Program With Harness 8650-027-001

Part # 8533-102-001 11/20




Labels and Diagrams by Part #

Key Description Part Number (047
& Wiring Diagram, OPL 9506-800-001 1
1 Label High Voltage Warning 8502-614-004 1
* | Cover controls 9074-267-001 1
2 Label Fusing & Installation 8502-619-004 1
3 Label Warning Risk of Injury Black 8502-759-001 1
4 Label Warning Door Opening Black 8502-757-001 1
i Booklet Owners 8514-275-001 1
5 Label, Dispenser Instructions, Black 8502-745-001 1
6 | Cover-Motor Control 9074-268-001 1

WASHER _ .25

Part # 8533-102-001 11/20

153



Schematic for 60hz opl Washer

iring

W

ZHO9 ‘Hd¢—1 .>Q¢N|wow NWVYHOVIA ONIFIM

AD¥Z-0BZ "0 N9IS3Q >OVIS #0S anL gioQ - L ‘ HOLIMS A3X

— — Y¥3IN3L0S d100 - ¢ WYH904d

¥d100—008-9056 N/d l /3ONVAQY
IR

1IIIIIIIIIIIIJ

anL LoH — LH
dv0S LOH — ZH

SIAIVA H3LVM

......

O TINE REMANING

O READY FOR USE

)

| 2 | _ ; _
. [ |
_ /] |1 2
_ e I | g |
M|
SINVA ¥ILVM WINYOSNVAL e — W w —
e NN — NMOG-d31S 3z 1 3= £
1NoHID mm | mw a
e e : _ s _
2 3snd =" — o% — 2 g 3
FILT R I=HEEA
P - [ | n E] A E] S Zz
Sy | i e z — mm E nm m
3 TuH[00 & 2] 2
oE vV [0 o4 L e =t % 3 5 . 2
58 a o?% — | =z ° — ° g nu g
M_m_ 2 [0 Ofme7mw e ] m— ] > 2
22 o otmw | g || _ - 1 z 13 _
© nWodo[o o e | e, | —a—= 1 — l_ _\ 2
(1) —cld a
VW_ 1[0 O — — T/ _.aq — — / —
290 110 O LX Mmz X
31 1 — —
N HINYOISNVRL
) M B w w T — J04LNCO 1
o~ N oA . o z
K= — — hocz a0z — — g W\(D.“M % —
= T @ w
—d 32
aNe [G — — .muw WHWMnm —
NS — YOSNIS JuNSSINd — 2 WM.M y 3
3 _ EE I B _
H _ —_
e - e g {18
2 | I o | RS- orede |
2R — Y @mw Zz
R 0 T O =z P
8, d»\ﬁ% : S mm o — P —
| . 1: ot
| (2761 m — —
2818 @ﬂ_ aan _ _
=) | /I : |
B ol l g =
_1n> I -
AONGND3YA 2
TIEVRVA nzﬂ _ r 3 E B HONOYL TOHINOD  NOILYIOT _ _
o I — 007 ¥00a —
w
e el Lo s
= Sy P | 1 o, | _
h non _W on
— |
M.I ® ”- INVA — o _w "
] o7 HOLOW | NIvaia on = on m — P —
Movea  NOLLYDO1 — WOLLOS  :NOLLVDO1 o H o I 3 INOY¥4 dOL  ‘NOILVO01
— L e —— w W FW r N I N I G DI D DI BN B . - L

Part # 8533-102-001 11/20

154



Diagram for 60hz opl Washer

iring

W

4 4
/HO9 Hd¢—1L AO¥Z—80c JILVINAHOS
X~ Nﬁzl\mu—nshong nd/ong
SHOIVNLOY A¥T N0 JA ‘SSTUAX3
AOYZ—-80Z “1d0 NIIS3Q Yovis #0S iy nuw_\v_._d_ ne
3d 100—-008-9056 N/d HOY3Ig 5=7d 5=td T-cg—TIx 90ad
aay 8-7d 8-td JHMAML.
EE) = W 22 L5 £-Cd_oag >_”_._Hmm a3 A
= - = v-Cd
e - [=Zd oed e WO 12T .y @ o~ T9WaON
S [PZd $-£d el HOLIAS HOLIAS A3
@ [T £-td = S A v Wy00dd
>=Zd 2-td 3 e ) 550 /3ONYATY
T-Zd T-£d = HOIH | ,2€ ardvy
WD g o ﬂ_u I Ivlm 34 LHM
Q
1397990 =) =
a = T-2d_n&
o-2d a3y
3 =
2B L= AT = S E-2d
g T38/578 9-01d| & = = y=2d ™ IHm SN E)
O [c5Hd S=t2d m
o] = 1HA - SLLYA 00
T39/990 - =
S —01d| D& [ESld N £%2d] . SWHD 091
NOILOACNL = @ [Efe @@ efed & X X
JIA/NIE T-51d n1g  1-t2d @ — N 5
3A/NI n-ry| ¥-9d il m SLLYA 00
t-9d SULCICEL S I
G TAANSE AN M m
IAWA e 2 % a
NIvaa
N €L <
- _ SINAOISNVAIL | ] 0¥ 9002 aL T34 N
T3K NAOA-d3LS AOL AT o RETY ~
I 3NTWA - - | A AININBINA
W3L9M 1103 T-21d 6-91d_ O¥D/IHR  6-8d T-Id 039 NIE Ave| 3 T B4 BN U O MEL
[9=Zd T NI AT % W3LSAS
7-91d__13A/039__Z-8d 3 TN o ETN
ML Seld| — [991d oun/q3 984 SZd TIK 1D AEe | 3 HOT A0LOWIAS ranen
= F=ra T ; 3 THA
T NV ] = 9 T39/IAR v-8d AET |3 wor om €1 @1 11 (| . w0 ronanozus maven
I INIYA _|NWQ~M. €-91d  1334/930 £-8d T-4d 03 Ave v = =
2 [2=91d_ma/od0___e-8d| jur] ] B
¥3ILYM LOH m - nloa 2 2 2 A
RELS N§<> 530 T-61d m s oy
SILVA LOH F=02d  S@__ v-1d] —Fd Q347 LHA oop1l
8 [Foed  LiAm  TTd] 9-vd  9d0 ad|
S u>nzum_l
A S A i " V4 1=, W S A £= ] Nog| SIW
SOLOW PICENETN 3K
AI07 d00a SED EL
CId 590 | oa0 o
007NN o
214 u HOLIMS y—AIND Hd € qax/nag
c# d0LIYNLOVOWA3HL @ HOLIAS W a3HOLY ¥OOa = Y
M1a/950 0| g3¥007 ¥00a ¥
%007 = = 2 LT S
T# NOLYNLOVOWNIHL L O 8
|
HOLIAS —
€3aso Ao | IWATISNYAL | NOR
3 I JONINDD i 2
HOLIAS @307 ¥00C a 3 :
I ex W BN
AV2 ¢ o
NI AbS NI A¥S ¢_[T1}A002 2
AV T3d Ave  a3d] Ta3a] @i X T1 AOES QG T
IDIYINE @
| InJeg | 2
O :
L_3sna _ |

3LVYNY3LTY

155

Part # 8533-102-001 11/20




SWD T-750-12 Diagram V4

1IIIIIIIIIIIIJ

LOCATION:  TOP FRONT THERMOACTUATORS
UNLOCK LOCK

DOOR

LOCK

SWITCH

DOOR

LOCK

SWITCH

DOOR LOCK
MOTOR

1

g

Y
RC

o g
M5 -
M6 x|
DCM =y

DcM M_

8220-057-036
E
5

[ MCM
MO1

Mot &IBRN]

VARIABLE FREQUENCY DRIVE
ADJUSTMENT FOR MAXIMUM G—FORCE

ggsszaz

i)
DRAIN

VALVE

q

_—. . . . .-
_ LOCATION:  BOTTOM

=

—T12

|

L

GRN/YEL

73—

[©) —T11 ——

—
I
|

—_— . .-
LOCATION:  BACK

r

CABLE
3 Shen

YEL

YEL

BRN/YEL
BLU
GNAYE

AR
[OEED

——
zlel

DYNAMIC BRAKING
RESISTOR

DYNAMIC BRAKING
RESISTOR

<

ot

7

n_v N

38

I

N

z

Z

m

9

o

Y

Z

m

Pl

b4

>
7 AP ™
CIRCUIT
BREAKER

WATER VALVES

- ORG/BLU
— ] BlU
| | WHT/RED
=1
— —w S S S S S e S S S S
- m R LOCATION:  CONTROL TROUGH
10 |
— TN A _ % %= o YEL
s s3v~ |m 38 & -
S &A o (23
— [} Tl A o — 4° BLU
3 S Ron 2 — 2384 BLK/RED
@ =2 3 =
| = B | 5E3
2 v~
o8 _
— g M oAA B PRESSURE SENSOR
=3 ¢ < _ S —— BLK/RED
Ed = = -
mw@ © — e 3 = BLK/BLU -
o
VI | =134 w2l 200v 230V]
w
— $ @ % — 1 =1 L2 o
=122 m
Ly SW1 CONTROL
— — m/ﬁmw“ TRANSFORMER
_ 3 N, X2 24v X1
— - BLK/RED
© GN, _
W \__’ 2 P15 B
m. o um_.: - pra—EL | T ] BLK/BLU
z m P13 —EL BLU _
T l 31 Rel | M
2 3
S n. p P12 —RED e |
2 s % a o X
@ T M mm P11 ] 1
c @ S S RED
m mn El W@ @ RED
Zz 3 o S : 1 : =
— n = 23 - ) =2
m@ > mm 1Y WHT, | - [WHT] N Ym
o uMa wC OR R =
= 1o o wa BLU 35 g
S o 4B — = al
x= 3 zz
5z 5 B zz
2 SE & ey = STEP—DOWN
e — TRANSFORMER
(@) o =
g o
| gt 8 |
Bl x| 5 8
4_
IRk
z BLU
| : : ) | . .
o a N
— SHIELDED CABLE —
L2227 S . S . . . . . .-
RAPID
_ ADVANCE/ RED _
PROGRAM
KEY SWITCH BLU
r . N N SN BN S S S S S - L

WIRING DIAGRAM

208-240V,

P/N 9506—921—-001PR
504 STACK DESIGN OPL, 208—240V
EXPRESS, VF DRIVE, 24V ACTUATORS
WNS750X_—12_V4X—_____— X

1—3PH, 60H

Part # 8533-102-001 11/20

156



SWD T-750-12 Schematic V4

157

_ALTERNATE
FUSE ™ ] WATER VALVES
O I\ H2 — HOT SOAP
_ = H1 — HOT TuB
| AR | § = G818 sopTENeR
L1 BKRD230V L1 X1 BKRD JRED| _——_ |RED_ 24V RED 24v
200V[L1] 24V _RTN 24V _RIN
Leg 24v
L3 BKBU Le X2 BKBU |
o b s CONTROL < m DOOR LOCKED SWITCH
N i TRANSFORMER — DOOR CLOSED
—e O SWITCH
o RED THERMOACTUATOR #1
Z < LOCK
._. ._. = £ DODOR LOCKED |g ORG/BLU _, AN, BLU
CRN/YEL o/ DOOR LATCHED | SWITCH |8 THERMOACTUATOR #2
YEL o
(3 PH ONLY> SWITCH g P12 UNLOCK
DCM DCM ORG { ORG pi5 d
DCM DCM YEL YEL p1a uammammnx
nwmz anM BRN YEL YEL P13 P17-5 WHT/RED _ grrrq BLU,
100G -1
10V = 10V __Nmz_u/\m m
RC RC FOR ORG  P4-6 P21-1 WHT po-1| & HOT WATER
INVE] RGLE R |140G WHT/RED p4-1 P21-4 __ BLK p20-4| - VALUE #2
MO1 MO1 wmzlm_mzlm_. BLK _ P4-3 Pal  BRN/YEL pleci] S5 |Blesl ORG ey YEL
(>~} ==} j=~}
[ [ [ P8—2 DORG/BLU P16=2| @& |pyo- O LATER
UABLE FREQUENCY DRIVE - 24V RED P7-1 P8-3 [ORG/RED P16-3 RED YEL
ADJUSTMENT FOR = @ L1 Le L3 M6 DCM £ 53V P8-4 WHT/RED Pl16-4 = £
MAXIMUM G—FORCE pomPHT ¢ . BLU P7-4 = COLD WATER
MOTOR WHT g |23V CT YEI P7-5 P8-6 RED/ORG _Pl6-6 = VALUE #2
R MCM ¢ [p3v RIN _BLU P7-6 P87 RED/YEL Pl16-7 \
.Hv VARIABLE MIS BRN ¢ [24v RIN RED P72 P8-8 WHT/BLU P16-8 P17— COLD WATER
Hmw T FREQUENCY Loy T | T Pg-9 WHT/ORG P16-9 171 VALUE #1
| DRIVE STEP-DOWN _ _ IWHT/BRN Foaaaaol YEL
= YEL T2 200G Re ¥HT | TRANSFORMER Pe-11 ELU  Ple-ul
S T3
& AVI BRN DRAIN
S B1 B2 RJ-11  MO1 VALVE
R = Jowre BN vEL S
T (12|73 ~ = RJ-11 = BLU,
160 OHMS -
100 WATTS
2 L CABLE SHIELD GND X% o P23-1 P15-1 P10-1 BRN/YEL IOZ\<mHz,_mn._.:uz
e PR5-2 &) Pp3-2 P15—2| ORG/BLU N SIGNAL
160 OHMS a P23-3 P15-3| - § [P10=3 WHT/BLU CONNECTIONS
100 WATTS o p23-4 p15—4| = P10-4 ORG/RED
0 P23-5 P15-5| O >= A
@ wmoTR WHT po_4 = = _Mr_ P10-6 BLK/RED 3
553 = pp3-7  YEL P15-7
RED po_p e © o= WHT/BLU, C
BLU P2-1 ANU ORG/RED 4 D
S
34
34, I
wH e - HMH £ P3-1 WH P7-1 e AL e COM
RAPID 32 H 1|_ = =
ADVANCE / ORG ORG__pP5-8 O P3-p WH P7—p
PROGRAM RA o = P3-3 WH P7-3 fa'n)
KEY SWITCH o4 ORG |__w|mhml P3-4 «H P7-4 Q
~ OR = P3-5 P75
NORMAL > RED - 2l |ORG ORG _ pS-4 P36 WHT P76| o
> RED 2 Low ORG _PS-3 P3-7 WHT P7-7 [
PS- P3-8  WHT pzg| —
YEL PO-1 P3-=9 WHT P7=9
PROG _ P/N 9506—921-001PR
50# STACK DESIGN OPL, 208—240\
BLU [BLK/RED EXPRESS, VF DRIVE, 24V ACTUATOR!
BLK/BLU WNS750X_—12_V4X—____—__X
(eR/ZDLVU T
SCHEMATIC 208—=240V, 1-=35PH, 60HZ

Part # 8533-102-001 11/20




Notes

158 Part # 8533-102-001 11/20



Section: 11
50 Hz Washer
Models

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Part # 8533-102-001 11/20

159



Schematic for 50hz Washer -39

iring

W

X—-

ZHOG ‘Hdl “>omw

—=X~AX6E-)

SHOLVNLOY APZ ‘3AINA A *SSINdX3
AOEZ “1dO NOISI MovLS #0S
¥d100—G18—9056 N/d

S3NTVA d3LVM

AIAVINE
1InddID
diWv L

T

AVHOVIA ONIHIM

1IIIIIIIIIIIIJ

|

NMOQ—d3ls

JINIOISNVL

INJECTOR  ALTERNATE

CONNECTIONS
= -
8aom<gd
[o](¢] (o] ¢/ (e} [e] (o]
olojo[ojolo]o]

T/ TN \-
e

1PH-50HZ
3
O|0|0|0

230V

QU0

za 18 aoan

@ LN

non

2002
3N¥A

AONINO3NA  an

TIVRVA g

X mz X

YINYOISNYIL
0¥INOD

o a
NOEZ  ADOT

-

oid

ma HOLIMS A3
WY390¥d
/3ONVAQY

AVI3Y NIVN

Q¥v08 LNDHID_QILNINd
02d
1
[ne]
l
N

aQyvog LNJdID QAININd &
YITTOYLNOO—QUIIN

1L

O READY FOR USE
DISPLAY

1L

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O TME REMAINING

[o] [O]

PUSHBUTTONS

DOWN upP START  STOP

I-_____--_--_J

YOSNIS ANSSIdd

qyvog
d

1NJYI0_Q3LINIY

AVI3Y TVNOLLJO

316V0 @3IATIHS

397 IR

HONOYL TOYINOD

me—|

‘NOILYOOT

Mavea

*NOILVO01

—— ]

L

NOLLOg  :NOILYOO1 —
NN I I B .

non
noa
noa
am
sn
oL
EYl
w

= )

o MOOINN
SYOLVNLOVONAIHL

[— =

HOLON
%207 ¥004a

LED PRINTED CIRCUIT BOARD

FLUSH PRE-

040!

N,
2

WASH WASH RINSE RINSE SPIN

INDICATORS

INOd4 dOL
IIIIIIIIIIIIL

‘NOILYOOT

Part # 8533-102-001 11/20

160



Diagram for 50hz Washer -39

iring

W

[3 (4
/HOS Hdl A0%ZC OILVINAHOS
I e X g e oy
AOET ‘140 N9IS3A XOVIS #0S iy num_\v_n_ﬂ g
¥dLO0—SLB8—9056 Z\& HovY3g 6=7d 6—¢d T—c9 13X 00yd
aay 8-d 8-td d|ﬂ|ﬂmL. *—
—
b B R & 01 7 2 flea <
= ~ - v—Cd
e - [&Zd S=¢d tag—2H oAl 127 e E R IVHAON
o [F1d $-¢d S I o HOLIAS A3y
@ [EZd £-td = ) vy WYHDDdd
°o-[d 2-€d nld 8-Gd 530 030 /AINYAQY
T-7d T-&d = HOIH | ,2€ a1dva
Wod T nia e n_u e - 3A LHM
o
o
C  d3d/9530 mm len R
3 *Ma/IAA = —2d a3d
& QT [k =<4 S t-2d
g /5 0] 5 = v=cd " IHM LN E)
X Olcgrd 98 G-tad m
033/9390 v-01d £ [7=CId IAM__ v=ted -0 SLLYA 001
SN £=0ld] 8~ [ESd 5 _tfad . SWHD 091
NOILOAFNL & R i1 B T S 7| A X
JA/ND 3A/Ndg T-S1d ng 1-€cd 7=9d m_
1-ry [l SLLYM 001
£-9d SHHD 09E ¢ [au| 1l
(! 3A/NIg = x X
L IA/ND 2 A
IATWA Nag] oW T-rd 2d q o
NIVQ IAY el M
AINYOISNYAL ok] 9002 34 <
g = ng = NmDO-dais | [HHM) o IALIT mﬁ 2ax i
el LA T-7id 6-91d_Du0/IHA__ 6-8d e e e 71 e TE P Ml Pty A 134
= nMa/IaA 8- T 3 NYE IEYIAVA @ WILSAS
7=91d _T3A/039 284 B NI AESl 3 WIW IATNA
24 INTVA S-€ld| _ [9991d pan/a3@ 984 TZd 13X 10 AET| 3 R [ H0LON30H04=9 NOAIXVA
d3LvM 09 = s 3 TAA 404 _INJWLSNFOY
T G N R = [¥-91d_039/IAR__v-8d 3 Wwog om €1 21 1 @ = NNG AONINOI TNaVINVA
14 A [ £=0Td 33/590 £-8d | R 2 —
¥31YM LOH _mw_ c-9Td N1d/9a0 c-8d m_ m_ 1
(T=9Td T3k/NST  T1-84]
TR et BRI TeE  » e I v TOW
ao A v=02d S v=Ted T—vd @39/ 10K 9op1l IV m]IAY
S [Toad M 1-T2d 9-%d od0 A0, @ T o
w ”._>_”_zm_w__l A0 ggar] Ao
— 1 SIW CIW
LINIVIN 4 = Nag
g Lt (ESVATTY S-71d ARy — o o
007 ¥o0a vid 3 T3A Woa Waa
STd oan | 940 Waa W
[=]
SOOINN 214 " HOLIMS
2# J0LYNLOVOWIIHL e HILIMS S| @3IHOLYT ¥Ooa
WA & £
i MASEY-7eE S| a3¥o07 wmoe < x o
3 a o
T# ¥O1YNLIOVOWNIHL 3
I.\Iwﬂw O T
aasoid ¥00a | o AINADASNYAL | N o
| I~ T0¥.LNDD M — 2
HOLIMS @3X007 ¥00a Al > &
naE 2x MER nasE &
NG ¢ = g
NIS AF2 NIS A%< ¢ [TlA002 N
NG 3 Ave @R[ —— [a3d| adig 1X 17 AOE2 qANE &l
anl qi09 — 13 RERTERES
¥INILIOS 10D — 2D | e
SINVA TIIVR I O

J1YNA3LTY

161

Part # 8533-102-001 11/20




SWD T-750-39 Diagram V4

1IIIIIIIIIIIIJ Bl m o W W ——— — 1IIII
e " LOCATION: ~ BOTTOM — LOCATION:  BACK
LOCATION:  TOP FRONT s i e i L
UNu 8 M x| [we DRAIN —
— DOOR — 8 loow 2] |oou — VALVE -” MOTOR L1z —
LOCK oou &I foom i @ —T1 ——
SWITCH mem =l Jvew 1 ervymL
w1 &IBRN| oy E S
DOOR VARIABLE FREQUENCY DRIVE 3
ek ADJUSTMENT FOR MAXIMUM G-FORCE - . — - 1
— — CABLE e | |
DOOR LOCK SHIELD YEL
MOTOR m p 3 &nﬁ
3
| 5 I ‘ER I
ORG/BLU
|
| i e I
— — E O S S e (e e e S . 5 —
8 LOCATION:  CONTROL TROUGH o
— T XA — @ W.W ° GRN/YEL 1 —
E HW N~ Z £3%N = Bl o9 a F' 1 N 2
4] ma S an o e g
] Q A . LK/BLU [ ] = = wm
d = ¢ |2 — B g Mm BLK/RED 3| |5|%
25 Z SER o] [olg
n T =l FZ< e 8|38
3 ez el 2|8
2 Y~ o — cad — L |
= o}
A @ 2 PRESSURE SENSOR a
— 22V |S — BLK/RED ; GND
E -
B - _ - i
¢« |8 200V 230V — B
4 ]
— 2 WHN 8 — i L2 uoLu — AL N o=
= CONTROL w3 LN
_ _ M TRANSFORMER L:m.
L2 <
— — — RIS
5 _GNAYE,
o \_ 7! Py I _ e _
mn & 1 P14 —EL i wwunmuoo COM o
E s YEL _ [ O Ol D Sz
) N 3 ] — P13 1 WHI/BLU 56 ¢ X
c 3 m
2 5[ Z g e g & sls 88
— o @ 4 — 4 P11 1 O O|Fl2 2%
=) 2 g S o z
wao o - FL1 @»
e mn m = 1 = =
— & g g5 ﬁ i 3 [l aw g
] = _ al 2
w@ 3 z3 | wm TLIHE FUSE 2
1 Qa 086 Py BRN/YEL BLU ¥ & T S AW -
g ok : e of [l = 3
£z 3 z= = CIRCUIT
— 2 g — s — Kl > STEP—DOWN BREAKER
a
c TRANSFORMER
o o s — _ _ WATER VALVES
TR I
El IS =< o — _
il %|g °
]
— w m 3 — ° S 3 BLU -
B S & | WHT/BRN -
— 2 [ 5452, SHIELDED CABLE — F
2777777775777 .
RAPID .
ADVAN
— VWMQNWM\_\ _ P/N 9506—922—001PR
KEY SWITCH BLU 504 STACK DESIGN OPL, 230V
r - EXPRESS, VF DRIVE, 24V ACTUATORS
A BN NN BN BN B IS BN BN S B .

WNS750X_—39_V4X— -X

WIRING DIAGRAM 230V, 1PH, 50HZ

Part # 8533-102-001 11/20

162



SWD T-750-39 Schematic V4

163

ALTERNATE
TRUSET | WATER VALVES
O I\ H2 — HOT SOAP
_ = H1 — HOT TuB
CIRCUIT _
| AR | § = G818 FoETENeR
L1 BKRD230V L1 X1 BKRD JRED| _——_ |RED_ 24V RED 24v
200V [L1] 24V RTN 24V RTN
Le, 24v
BKBU Le X2_BKBU
L3 S
L3, B RO < m DOOR LOCKED SWITCH
N o TRANSFORMER — DOOR CLOSED
SWITCH
o
< O o RED THERMOACTUATOR #1
LOcK
1 1 = $ DOOR LOCKED |g DRG/BLU | AAA, BLU |
= = =
GRN/YEL DOOR LATCHED | SWITCH e pi2 THERMOACTUATOR #2
SWITCH H UNLOCK
DCM DCM ORG . ORG p15
DCM DCM YEL YEL pi4 un_m_m:_mmnx
ummz anmz BRN YEL YEL P13 P17-5 WHT/RED _grery BLU
100G
10V 10v M [aa)
RC T ke IRERIVE ORG _ P4-6 P21-1 WHT P20-1 < HOT WATER
AVI WHT| AVI |140G WHT/RED P4-1 P21-4 BLK P20-4 VALUE #2
MO1 wot [ BRN BLK__ P4-3 . BRNJYEL L = |eea ORG gy YEL
GRN/YEL |w |wm (B8=1_ BRNZYEL Ple-1i HOT WATER
j = |= (E8-2__DORG/BLYFle-2, o Lwlj = VALUE #1
UABLE FREQUENCY DRIVE - 24V RED P7-1 P8-3 [ORG/RED P16-3 RED YEL
ADJUSTMENT_FOR = @ L1 L2 L3 Me DCM WHT £ 53V BLU P7-4 P8-4 WHT/RED Pl6-4 AWn 3000
MAXMEM 8=FORE v ToR DM T ¢, 123V CT YFI P7-5 P8-6 RED/ORG _Ple-6| —= m\_w_wwm(\wmmm
R MCM ¢ |o3v RIN _BLU P7-6 P87 RED/YEL Pl16-7 \
@ VARIABLE mrs | BRN ¢,_l24V RTN RED p7-2 SRRV T P17-1 COLD WATER
Hmw T FREQUENCY ov T | T Pg-9 WHT/ORG P16-9 VALUE #1 .
o DRIVE STEP-DOWN pg- BLU P16— WHT/BRN ey YEL
¢ YEL T2 500G Re PYHT | TRANSFORMER -1l le-11
2 T3 avil DRAIN
o Bl B2 RJ-11  mop | BRN VALVE
= @ GN/YE @
— [
£ BRN/YEL
meiTs e ~ = RJ-11 = BLU 4
=z
100 WATTS L oRiLe SHIED oW & m P23-1 P15-1 Bl0-L BRA/IES = inoecTion
Pe5-2 © P23-2 P15-2 » @ |plo-2 m\ﬂm\\wm__..ﬂ - SIGNAL
160 OHMS P23-3 PIS-3 o § [P10=3 CONNECTIONS
100 WATTS o P23-4 p15-4| = P10-4 ORG/RED
) P23-5 P15-5]| & > A
MOTOR WHT pa- = = =<5 |P10-6 BLK/RED
P-4 E= B
P53 2 pa3-7  YEL p15-7| 85 &2 c
RED pp-2 = WHT/BLU
BLU Pp-1 _an ORG/RED , D
)
34
WHT YEL — 3 & e BLU , COM
RAPID - :E:l_ &= P3-1 WH] p7-1
ADVANCE/ ORG ORG__PS-8 ﬁlv P3-2 WHT P7-2
PROCR Mo e pse| B AT EE o
~ RED 24, 21 ORG _PS-5 P3-5 WH P7-5 | O-
NORMAL ORG ORG  P5-4 P3-6 WHT P76 o
N7 RED [T 2o LOw ORG _p5-3 P3-7 WHT P7—7 |
RED P5-2 P3-8  WHT p7-g | —
PROG P3-9 WHT P7-9 P/N 9506—922—001PR
I 50# STACK DESIGN OPL, 230V
BLU [BLK/RED EXPRESS, VF DRIVE, 24V ACTUATOR
BLK/BLU WNS750X_—39_V4X—____—__X
SCHEMATIC 250V, 1PH, 50HZ

Part # 8533-102-001 11/20




Notes

164 Part # 8533-102-001 11/20



